
 

 

 

 

 

 

 

 

 

 

Development of Novel Anaerobic Digestion System for Multipurpose 

Sewage Sludge Treatment 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

July 2019 

 

 

 

 

YUAN TIAN 

  



 

 

 

 

 

 

 

 

 

 

Development of Novel Anaerobic Digestion System for Multipurpose 

Sewage Sludge Treatment 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

A Dissertation Submitted to 

the Graduate School of Life and Environmental Sciences, 

the University of Tsukuba 

in Partial Fulfillment of the Requirements 

for the Degree of Doctor of Philosophy in Environmental Studies 

(Doctoral Program in Sustainable Environmental Studies) 

 

 

YUAN TIAN 

   



 

I 

 

Abstract 
[...]
30 during anaerobic digestion with biogas recirculation (+biogasR) and MgCl2 addition 

(+Mg). ......................................................................................................................... 37 

Fig. 2-9 Specific resistance to filtration (SRF) and diluted sludge volume index within 30 min 

(SVI30) in the reactors on day 0, day 17 and day 30 during anaerobic digestion with 

biogas recirculation (+biogasR) and MgCl2 addition (+Mg). ..................................... 38 

Fig. 2-10 Changes in extracellular polymeric substances (EPS) content including 

polysaccharides (a) and proteins (b) in the soluble EPS (S-EPS), loosely bound EPS 

(LB-EPS) and tightly bound EPS (TB-EPS) in the sludges from the reactors on day 0, 

day 17 and day 30 during anaerobic digestion with biogas recirculation (+biogasR) and 

MgCl2 addition (+Mg). ................................................................................................ 39 

Fig. 3-1 The changes of CH4 content (a), cumulative CH4 production (b) and total organic 

carbon (c) during anaerobic digestion with or without biogas recirculation and FeCl3 



 

VIII 

 

addition. ....................................................................................................................... 48 

Fig. 3-2 Saturation index of oversaturated CO3
2- related precipitation in digestate after 

anaerobic digestion with or without biogas recirculation and FeCl3 addition. ........... 49 

Fig. 3-3 The changes of Mg2+ and Ca2+ ions during anaerobic digestion with or without biogas 

recirculation and FeCl3 addition. ................................................................................. 50 

Fig. 3-4 The soluble ortho-P concentration on day 0 and day 30 during anaerobic digestion with 

or without biogas recirculation and FeCl3 addition. .................................................... 51 

Fig. 3-5 The specific resistance to filtration (SRF, a) and diluted sludge volume index within 30 

min (SVI30, b) on day 0 and day 30 during anaerobic digestion with or without biogas 

recirculation and FeCl3 addition. ................................................................................. 52 

Fig. 4-1 Specific resistance to filtration (SRF) of concentrated excess sludge with different 

concentrations of MgCl2 or FeCl3 addition. ................................................................ 62 

Fig. 4-2 Average specific resistance to filtration (SRF) of effluent sludge from semi-continuous 

anaerobic digestion at different phases. ...................................................................... 63 

Fig. 4-3 Mg and Fe distribution in soluble phase, extracellular polymeric substances (EPS) and 

sludge pellet of effluent sludge in R0 and R1 during phase 1 and phase 5 under semi-

continuous anaerobic digestion. .................................................................................. 64 

Fig. 4-4 Average soluble ortho-P concentrations (column) and the pHs (points) of effluent 

sludge from semi-continuous anaerobic digestion at different phases. ....................... 65 

Fig. 4-5 X-ray diffraction patterns of standard vivianite and the sludge samples taken from R0 

in phase 1 as control and phase 5 with FeCl3 addition and biogas recirculation 

(+Fe+biogasR) during semi-continuous AD. .............................................................. 66 

Fig. 4-6 Specific biogas or methane yield (a) and methane content (b) during semi-continuous 

anaerobic digestion with or without biogas recirculation and chemical addition. ...... 67 

Fig. 4-7 Average volatile solids (VS) contents of effluent sludge from semi-continuous 

anaerobic digestion at different phases. ...................................................................... 68 

Fig. 4-8 Taxonomic composition of archaeal community at order (a) and genus (b) levels in R0 

during phase 2 (day 45) without biogas recirculation (Control) and phase 3 (day 69) 

with biogas recirculation (+biogasR) of semi-continuous anaerobic digestion. ......... 69 

Fig. 4-9 Taxonomic composition of bacterial community at phylum (a) and class (b) levels in 

R0 during phase 2 (day 45) without biogas recirculation (Control) and phase 3 (day 69) 

with biogas recirculation (+biogasR) of semi-continuous anaerobic digestion. ......... 70 

Fig. 5-1 Possible mechanisms involved in the novel anaerobic digestion (AD) system with 

biogas recirculation and chemical addition. ................................................................ 78 



 

IX 

 

Fig. 5-2 Comparison between the sludge treatment processes in general wastewater treatment 

plants (WWTPs) and the novel anaerobic digestion (AD) system developed in this 

thesis. ........................................................................................................................... 79 

 



 

X 

 

Abbreviations and acronyms 

AD Anaerobic digestion 

AHR Anaerobic hybrid reactor 

ANOVA Analysis of variance 

AP Apatite phosphorus 

BSA Bovine serum albumin 

COD Chemical oxygen demand 

CST Capillary suction time 

DNA Deoxyribonucleic acid 

EBPR Enhanced biological phosphorus removal 

EPS Extracellular polymeric substances 

FIT Feed-in-tariff 

FNA Free nitrous acid 

GAOs Glycogen accumulating organisms 

HRT Hydraulic retention time 

IC Internal circulation 

ICP Inductive coupled plasma 

IP Inorganic phosphorus 

Ksp Solubility product 

LB-EPS Loosely bound extracellular polymeric substances 

MLIT Ministry of Land, Infrastructure, Transportation and Tourism 

MOE Ministry of the Environment 

N Nitrogen 

NAIP Non-apatite inorganic phosphorus 

OLR Organic loading rate 

OP Organic phosphorus 

Ortho-P Orthophosphate 

P phosphorus 

PAC Polyaluminum chloride 

PAM Polyacrylamide 

PAOs Polyphosphate accumulating organisms 

PCR Polymerase chain reaction 

PN Proteins  



 

XI 

 

PS Polysaccharides 

SAO Syntrophic acetate-oxidizing 

SEM Scanning electron microscope 

S-EPS Soluble extracellular polymeric substances 

SI Saturation index 

SMT Standards, Measurements and Testing 

SRF Specific resistance to filtration 

SVI30 Sludge volume index in 30 min 

TB-EPS Tightly bound extracellular polymeric substances 

TKN Total Kjeldahl nitrogen 

TN Total nitrogen 

TOC Total organic carbon 

TP Total phosphorus 

TS Total solids 

VFAs Volatile fatty acids 

VS Volatile solids 

WWTPs Wastewater treatment plants 

XRD X-ray diffraction 



 

1 

 

Chapter 1 Introduction 

 

1.1 Sewage sludge treatment 

1.1.1 Current situation 

 

Increasing amount of sewage sludge is produced annually from wastewater treatment 

plants (WWTPs) with the rapid urbanization. The treatment and management of sewage sludge 

has become one of the serious challenges due to the increasingly stringent regulations and the 

high disposal cost, which usually accounts for 50% of total operation cost in WWTPs (Zhen et 

al., 2017). According to the latest data released by the Ministry of the Environment (MOE) in 

Japan, around 167.32 million tons of sludge were generated in 2016, which accounted for 43.2% 

of the total industrial wastes (MOE, 2019). The recycle ratio of sewage sludge reached to 73% 

(dry solid basis) in 2017; however, only 32% was used as biomass (biogas, biofuel and land 

application) (MLIT, 2017). In China, even serious problem is that 83% of raw sludge are 

improperly dumped without any treatment (Yang et al., 2015). Besides, large amount of sludge 

is disposed directly after mechanical dewatering with moisture content higher than 80%, while 

the water content of sludge cake for safety disposal should be lower than 60% (Wang et al., 

2010). The improper treatment would result in severe environmental pollution due to the high 

nutrients content, pathogens and heavy metals containing in sewage sludge. An increasing 

attention paid to environmental issues also promoted the development of various technologies 

and policies for resources recovery and pollutants removal from sewage sludge. As cost-

effectiveness is one of the most important factors dictating the practical application of the 

technologies to a great extent, both environmental and economic aspects should be considered 

in the real world of sewage sludge management. 

 

1.1.2 Problems unsolved 

 

To make efforts on the development of novel technologies for sustainable sewage sludge 

treatment, the existing difficulties and problems should be clearly addressed. Taking a local 

WWTP in Chikusei, Ibaraki, Japan as an example, the primary sludge collected from primary 

clarifier and excess sludge collected from secondary clarifier are mixed together as thickened 



 

2 

 

sewage sludge and treated by anaerobic digestion (AD). Then, the digested sludge is 

conditioned by chemical coagulants (FeCl3 and CaO) and mechanically dewatered to reduce 

sludge volume. The dewatered sludge cake is finally transported to specific places for final 

disposal, such as landfill, incineration or composting. The liquid fraction of digested sludge 

after dewatering usually flows back to aeration tank for nutrients removal.  

AD of sewage sludge is the most studied treatment among the above-mentioned processes, 

since it can not only stabilize sludge, reduce sludge solids, remove odor and pathogens, but also 

produce biogas that can compensate part of energy required for sewage sludge treatment 

(Appels et al., 2008). AD mainly consists of several successive steps, i.e. hydrolysis, 

acidogenesis, acetogenesis and methanogenesis. The complex large molecular organics are 

decomposed by different groups of microbes to smaller molecules and finally converted to 

methane (CH4) and carbon dioxide (CO2). Sewage sludge has very complex composition, which 

usually consists of flocs formed by microbial aggregates, extracellular polymeric substances 

(EPS), organic and inorganic particles, etc. The microbes are protected by the cell wall and their 

secretions, EPS, which makes it difficult to be hydrolyzed during AD (Zhen et al., 2017). The 

presence of EPS also largely influences sludge dewaterability since EPS are negatively charged 

and have strong affinity to water. They bind with cells and water through complex interaction 

to form a stable gel-like structure which resists to dewatering and degradation (Sheng et al., 

2010). In the last decades, numerous studies have investigated various treatment methods to 

accelerate hydrolysis and enhance biogas production during AD, or to improve sludge 

dewaterability, thus easing the disposal of sewage sludge and lowering the operation cost by 

the enhanced biogas production (Kim et al., 2003; Neyens and Baeyens, 2003). 

On the other hand, the large proportion (40-50%) of CO2 in biogas reduces the caloric 

value and increases biogas volume for storage or transportation. Though the biogas containing 

CH4 higher than 60% could be directly used for heating or electricity generation, the conversion 

efficiency was relatively low due to the large proportion of incombustible gas (Hakawati et al., 

2017). The upgrading or cleaning of biogas could also generate new possibilities for its uses as 

substitute of fossil fuel, such as vehicle fuel, domestic stoves, fuel cells or being injected into 

natural gas grids (Sun et al., 2015). However, the total cost for biogas upgrading is extremely 

high regardless of upgrading methods when raw biogas capacity of the plant is lower than 1000 

m3
STP/h (Miltner et al., 2017). There are averagely 330 million m3/year biogas produced from 

sewage sludge in Japan, in which around 82% is utilized for electricity generation (37%) or 

digester heating (23%), and the other 18% is burned and wasted (MLIT, 2018). The government 

has also developed various strategies for promoting the energy recovery efficiency from biogas 



 

3 

 

produced in WWTPs, including biogas upgrading for injection into natural gas grid or supply 

vehicle fuel for public buses (MLIT, 2010a). The real application is still limited due to the high 

costs for biogas upgrading and network buildup. 

Furthermore, there are 10% of phosphorus flows in sewage system annually in Japan, 

where is totally reliant on imported phosphorus sources (MLIT, 2017). Phosphorus is one of the 

essential nutrients for food production. It is mainly extracted from phosphorus rock, which is 

non-renewable and mainly reserves in China, the US and Morocco. It was estimated that the 

global phosphorus reserves will be depleted in 50-100 years (Cordell et al., 2009). While 

rejected liquid, the liquid fraction of digested sludge after dewatering, usually contains high 

concentrations of phosphorus and nitrogen, which need to be further treated by activated sludge 

process, thus increasing the operation cost in WWTPs. It was reported that even several 

WWTPs abolished AD tank every year before 2004 in Japan due to the high cost involved 

(MLIT, 2004). Until 2015, only around 10% of phosphorus flowed into sewage system was 

recovered as fertilizer in Japan.  

From the above, sewage sludge contains abundant resources that could be recovered as 

energy and nutrients, while the high operation cost of over 50% involved in sludge treatment in 

WWTPs slowed down the application of existing technologies for sustainable sewage sludge 

treatment. Sludge dewatering process is the most difficult and costly part in WWTPs, while of 

great importance to reduce the sludge volume for final disposal. Biogas upgrading and 

phosphorus recovery could enhance the energy recovery efficiency and compensate the 

depletion of phosphorus sources in Japan, where has no domestic phosphorus rock. Thus, it is 

requisite to develop novel technologies for sustainable sludge treatment with low cost, mainly 

on sludge dewatering, biogas upgrading and phosphorus recovery. 

 

1.2 Sludge dewatering 

1.2.1 Current methods for sludge dewatering 

 

The sludge after thickening and stabilization in WWTPs generally needs to be dewatered 

by natural or artificial methods according to the dimension and financial level of WWTPs. The 

natural methods use the principle of gravitation and evaporation to reduce water content in the 

sludge (Gurjar and Tyagi, 2017). However, borrowing the forces from nature is time consuming. 

Large land area is also required for the treatment of huge amount of sewage sludge. In addition, 

the leachate, which is rich in nitrogen, phosphorus, and perhaps heavy metals and pathogen, 



 

4 

 

would cause severe pollution on farmland and water system. Air pollution also might be 

occurred due to the evaporation of odorous and harmful gases, such as NH3, H2S, etc. The 

artificial methods are using the principle of pressure difference (filter press) and artificial 

gravity (centrifuge). Chamber filter press, belt filter press and centrifuge/decanter are the mostly 

used technologies for sludge dewatering. Chamber filter press can produce filter cake with 

highest solid content of 40-70%, followed by 25-35% solid content by centrifuge/decanter and 

18-25% solid content by belt filter press (Powell, 2016). Though the solid content obtained 

from belt filter press is the lowest, it is generally used in WWTPs because of its effectiveness 

on high-volume waste streams. Besides, in order to reduce the water content of sludge cake to 

the required value (i.e. 50% for incineration, in China) for further disposal, sludge conditioning 

is usually prerequisite before dewatering process in WWTPs. 

 

1.2.2 Sludge conditioning 

 

    The water fraction of sludge can be divided into free water and bound water. The free 

water can be easily removed by thickening and dewatering process. However, the bound water 

is closely combined with the sludge particles by physical or chemical forces, which makes the 

dewatering process difficult and costly. Thus, sludge conditioning is often used to easier the 